

**TEST FACILITY**

---

**SGS Govmark  
96 Allen Boulevard; Ste. D  
Farmingdale, NY 11735  
(631) 293-8944**

**CLIENT**

---

**Smooth-On, Inc.  
5600 Lower Macungie Rd.  
Macungie, PA 18062  
(610) 252-5800**

---

<b>Test Report No: 3-45852-0</b>	<b>Date: November 23, 2021</b>
----------------------------------	--------------------------------

**SAMPLE ID:** "Smooth-Sil 933"

**SAMPLING DETAIL:** Test samples were submitted to the laboratory directly by the client. No special sampling conditions or sample preparation were observed by SGS Govmark.

**SAMPLE RECEVEID:** November 15, 2021

**KEY TESTS PERFORMED:** UL 94: Tests for Flammability of Plastic Material Parts in Devices & Applications, Section 8 – 20mm Vertical Burning Test – 94V-0, 94V-1, 94V-2

**CONCLUSION:** Based on the reported Results and Classification Criteria, the sample tested is assigned a 94V-0 classification.

**TEST ENGINEER:** Jillian Guillem

**Prepared For:**

**Rahul Amin  
Smooth-On, Inc.**